OUTDOOR POWER EQUIPMENT
for all seasons

—- = .

Read Safety Rules 'aqq
Instructiqqs Caretully

N b

] . i et A3 :
1 e
—

PRINTED INV U.S.A.

-\m
B R e -l—b) m




i o INDEX

[

Safe Operation Practices Cerneaeees e Off-Season Sto - Vo L= T
Assembly lnstructions haeeenes it .. ;4 Trouble ShootingCharts .................
Controis . e et eeeeeaaaa 11 Hllustrated Parts for Rider ....... 24 25,26,28,30
Operatiqn,, Mrasoanes Rt 13 Parts ListforRider . ............. ..25,27,29, 31
Adjustments........... e e, 15 lllustrated Parts for Transaxle ............. 32,33
Lubrication:; ...... ettt eres ey 16~ ElectricalDiagram .............c0o00vun.... 34,35
Maintenance ....,............... ceeeee .17 Parts Information.................. Back Cover .

[ |

lnetructlons glven wlth thls symbol are for per-
sonal safety Be sure to follow thom. ‘

Fotapne yeél: jrofn fhe date Qt Qrig nal retai purchase.‘MTD Ego "
Ir o repiage. at its option, free ! charge, £.( s%t actory ora
; , ﬂ [ Q in: al-

S T %

D sk

system- is
ris used, it

gubygﬁesources
ster mutﬂef is

e



15554
Steering Housing
Cover

710-0351
15561 \ Truss Mach. B-Tap
Engine 7 \\ Scr. #10 x 50" Lg.
Cover Assembly ' N>
'7-110-0828?
S ex Bolt 15555
; Q o Y2-20 x .50" Lg. Steering Shaft
" A= 7100118 Housing
X < 710-0376
N Hex Bolt 5/16-18 x
1.00” Lg.

-~ 15550
Main Frame

736-0329 :
L-Wash. va" I.D

' 7120287 "
’ Hex Nut %-20 Thd. N <l 736-0119
o , : 3« L-Wash. §/16" i.D.
712:0267

=3-736:0119 (120000

STYLEA® ot A ™™

oo7100288 |
Hex Bolt %-20 x .50" Lg. )
oo+ 15075

: <«—Engine Cover
Assembly

7310712
Front Qonsole

7360329

@ Lwesh WD

/ ‘/‘
15978 -

Main Frame

—

7120287 — =
Hex Nut - -~
%-20Thd.

b

. o o i \ Pl?s(t)l.?:%%
1 ‘ - I. .
STYLE B fe—s06 x 1.25" Lo. .
& YL

24




. v Ui,
PARTS LIST FOR MODELS 502 504,@ ,

PART]| COLOR R A REF]_ . PART|COLOR].
No. | GooE | - - PESCRIPTION © © - PRI R o) gcogﬁ'.‘*‘ ' 4
1 |7470418  |Deck Lift.Handle. .. .. “[:i (21 1104)599.,..“ - | Hex. Wasn,.m SelfTap Scr.
2 |715-0114 Spring Rin Spir. 4" Dla X PTG L | Hele20/X750% Lg.
e 1.50". Lg. " |22 7100805 . - | Hex Bolt 5/18-18:x 1 50' Lg
3 [720-0143 Grlp 25 1 16813147 Pivot. Bar'Bracket :
4 {714.0166 Cotter Pin (Special) 26 | 732-0451 _ | Spring'Hook i
| 5 |736-0162 Fl-Wash. 5/8" 1.D. x 1. 0"0D.| -|22|7110753 ~ |Spec.Clevis Pin 250" Dia. ‘
1 C X.12. : 29 | 732-0435 . | SwitchActuator - . .
6 |736-0187 FI-Wash 5/8" 1.D. x 1 25" 30 115568 . | Blade Engagement Lever
: Q.D. x .60 ¢ o 3? FAT P '«, zyAssy TED
7 |15576 Deck Lift Handle Brkt Assy o8t 732-0440 L Extension Spring 99" O.D. X
8 |732-0430 Compresslon Spring 50" - L) i :14.25" Lg. ..
1. ‘ ; 0D, x1.04 i 32 15644 , Deck Drive Control Brkt.
1'9 {736-0300 Fl-Wash. .385" 1.D. x 87" as | Ass'y.
1. o O.D.x.06 - . 1 |33 720-0143 | Grlp
410 714-0115 Cotter Pin ¥8” Dia. x 1.00"* |34 {15600~  |Deck Link Ass y.—Rear
111115578 - Deck Lift Brkt. Ass’y.—L.H.| . 357120798  |Hex Nut3/8-16 Thd.*
112 711—0749 Adj'**FerruIe—Deck Lift. ¢ | < [36 7100866 .- |Deck Ad]. Scr. 3/8-16 Thd.
1 *Handle - ‘ 137 | 15609 .| Deck Lift Brkt. Ass’'y.—R.H.
113 15581 S Index Bracket . - 38 | 738-0550 Rear Height Adj. Shaft
114 |710-0118 .| Hex Bolt 5/16-18 x .75" Lg 39 750-0515 Sleeve .511" 1.D. x .70" O.D.
15 |736-0119 - [L.Wash.5/16" 1.D.* - |- I - x.37" Lg.
116 |712-0267 Hex Nut 5/16-18 Thd.* 40 | 7150134 Spring Pin Spir. 3/16” Dia. x
117, 115573 . |Deck Lift Ass’y. Front : - 1.50" Lg.
118 |747-0426 Deck Lift Connecting Rod 41 | 736-0169 L-wash. 3/8" I.D.*
119 |736-0160 Fl-Wash. .531" I.D. x .930" ) o ’




v

Models 502, 504, 506, 512, 514, 516 and 518

covers various models, and
all specifications shown do
not necessarily apply to

your model. Specifications

This instruction manual
subject to change wi
notice or obligation




Models 502, 504, 506, 512, 514, 516 and 518

PARTS LIST FOR MODELS 502, 504, 506, 512, 514,

516\AND 518 R:DING MOWER
' REF. | PoaT C(%é’é‘\ DESCRIPTION \ ol FaaTicotoR / DESCRIPTION NEW
1 —_ gine 56 Retefl to Page 24-
2 |15572 Engine Mounting Plate _ 57 Thybttle Control Box Ass’ y.
3 |710-0158 HeX Bolt 5/16-24 x 1.25" Lg.” 62 - Ighition Key
4 1736-0231 Fl-Wash. .330" 1.D. x 1.125" 63 - g gnsition Switch (Electric
. tart)
5 7220153 Engm Mounting Grommet 725-0464, Ignition Switcht
6 }750-0539 Spacer\315” 1.D. x .50" O.D. 64 | 746-0503 Throttle Control Wire
\ Front Seat Bracket N
7 1726-0153 6 Rear Seat Bracket
K 710-0502 67 Becl)l-\l/)\lash. 345" 1.D. x .88"
9\ 723-0155 Gas Gauge 68 Hex Bolt 5/16-18 x .75" Lg."
10 - Fuel Tank 69 Hex Nut %-20 Thd.*
11 Gas Line 70 Hex Self-Tap Scr. 5/16-18
12 Hose Clamp—.4 1a. 75" Lg.
14 Refer to Page 24 71 L-Wash. va” 1.D.*
“ 15 Refer to Page 24 72 - Seat Spring
16 73| 736-0160 Fl-Wash. .531" |.D 4 .930"
oy 17 O.D.
‘ 18 4| 731-0585 Grommet
19 75 {°712-0206 ex Nut ¥2-13 Thd.*
20 76 736-0921
21 — 77 | 710-0258
22 |735-0220 781 736-0242 . .345" I D. x 88"
25 |726-0175
28 115562 79| 712-0158 .
29 (7100759 80 | 15607 ivo} Bracket
30 |[712-0267 81 | 757-0264 X
7360119 82 | 710-0894 .
. g. (5 H.P.)
83 | 751-0339 Exhaust Pipe Ass'y. (5 H.P.)
85 Switch Brkt. As§'y.t
. 86 Speed Nut #10-24 U-Typet
Transaxie Suppdyt Ass'y. 87 Hex Nut #10-24 Thd.*t
Hex Bolt 5/16-18 \ /5" Lg." Fiber Washert
Truss Mach. Scr. #1084 x
. - 62" Lg.°t .
43 Truss Mach. Scr. #10 x .50"
: / 721-0208 Exhaust Gask - Lg.*t
144 [751-0412 Muffler Ass'y/(8 H.P.) '\ Plastic Handle (Starter
1 . 17510413 Muffler Ass’y. (10 & 11 H.P Rope)t
738-0635 Shid. Bolt (g H.P.) Rope Handle Brackett
738-0636 Shid. Bolt(10 & 11 H.P.) Hex Nut 5/16-18 Thd.*t
49 |15604 Seat Support & Frame Brkt. L-Wash. 5/16” 1.D.*{
, {50 7100621 Hex Bolf 6/16-18 x .50" Lg.* Switch Springt
A 55 |710-0289 Hex Boft 14-20 x .50" Lg.* Palnut Lug 5/16-18
[

{462—Red Flai)

rts, if color or finish is important use the ap-
de shown above. (e.g. Red Flake Finish—

*For faster service obtatn standard nuts, boits/and washers When dydering
locally. It these itemg cannot be obtained )dcally, order by propriate™color
11836 (462).)

{Recoil Start Models Only.




R RN «;.Nm“w 2

Models 502, 504, 506, 512, 514, 516 and 518

PARTS LIST FOR MODELS 502, 504, 506, 512, 514
516 AND 518 RIDING MOWER

' NEW/REF|  PART|cOLOR
h‘%"_ | ReTieaon DESCRIPTION PARTINO.|  NO. | CODE DESCRIPTION NEw
1 — Engine 56 _ Refer to Page 24"
2 115572 Engine Mounting Plate . 57 | 831-0692 Throttie Control Box Ass'y.
3 |710-0158 Hex Bolt 5/16-24 x 1.25" Lg.* 62| 725-0201 Ignition Key
4 |736-0231 Fl- (\;Vgsh 330" 1.D. x 1.125" 63| 725-0267 Ignsition Switch (Electric
- - Start)
5 |722-0153 Engine Mounting Grommet . 725-0464, 1 Ignition Switcht
6 |750-0539 Spacer .315” 1.D. x .560" O.D. 64 | 746-0503 Throttle Control Wire
x .520" Lg. 65 | 15897 . Front Seat Bracket N
7 |726-0153 Cable Tie - 66 | 15606 . Rear Seat Bracket
8 |710-0502 Hex Wash. Hd. Self-Tap Scr. 67 | 736-0242 Bell-Wash. .345" 1.D. x .88"
3/8-16 x 1.25" Lg. : oD. -
9 |[723-0155 Gas Gauge 68 | 710-0118 Hex Bolt 5/16-18 x .75" Lg.*
10 |751-0368 Fuel Tank 69 | 712-0287 Hex Nut 14-20 Thd.*
11 {751-0173 Gas Line 70 | 7100601 Hex Self-Tap Scr. 5/16-18 x
12 |726-0207 Hose Clamp—. 406" Dia 75" Lg.
14 Refer to Page 24 71| 736-0329 L-Wash. v4* |.D.*
® | - Refer to Page 24 72 | 7320431 Seat Spring -
16 —_ Refer to Page 24 73 | '736-0160 ,Fl-Wash. 531" 1.D. x .930" |
‘ 17 —_ Refer to Page 24 4 0.D. |
18 —_ - |Refer to Page 24 74-1:731-0555 Gnommet |
P 119 — Refer to Page 24 75 | 712-0206 Hex Nut %-13 Thd.* |
20 - Refer to Page 24 76 | 736-0921 L-Wash. ¥2*-1.D.” |
21 Refer to Page 24 77 | 710-0258 Hex Bolt ¥%4-20 x .62" Lg.*
22 |735-0220 Ffoor Mat 78 | 736-0242 Belleash .345° 1.D. x .88"
125 17260175 Clamp . QD
28 115562 Clutch-Brake Pedal Ass’y. 79 | 712-0158 Hex Cent. L-Nut 5/16-18 Thd.
29 |710-0759 Hex Bolt 5/16-18 x .62 Lg* 80| 15607 5+ . Seat Pivot Bracket
i1 30 [712-0267 Hex Nut 5/16-18 Thd.* - 81| 757-0264 Seat Ass’y. Comp.
v 31 |736-0119 L-Wash. 5/16” |.D.* . 82 | 710-0894 Hex Wash. Hd. TT-Tap Scr.
32 |15588 Mounting Brkt. Variable 5 s ) 1 8-32:x..50% Lg. (5 H.P.)
ir o ‘Speed Pulley 831 7510339 . | Exhaust Pipe Ass'y, (5 H.P)
33 |736-0329 L-Wash. 4" I.D.” 85.] 110583 :7 | Switch Brkt: Ass’y.t
51134 17120287 Hex Nut %-20 Thd.* ... 86 | 712-0147 | Speed Nut #10-24 U-Typet
39 115552 Transaxle Support Ass'y. . 87 | 7120121 - | Hex-Nut #10-24 Thd.*t
40 17100118 Hex Boit 5/16-18 x 75" Lg 88| 736-0338 .. | Fiber Washert
41 |15571 Rear Frame Panel "% .- - 89 710-0425 . .Y Truss Mach: Scr. #10-24 x |
142 1710-0621 Hex Bolt 5/16-18 x .50" Lg o ©p T 82mg.t .;
7210207 . Exhaust Gasket (8 H.P.).» .~ 90 710-0351 . Truss Mach. Scr. #10 x .50" |
_ 1721-0208 Exhaust Gasket (10°& 11 H. P) . kgt
7510412 Muffler Ass'y. (8 H.P.) - |91 112(__53 Plastlc Handle (Starter
1751-0413 Muffler Ass’y. (10 & 11 H. P) SR TR R T + Rope)t:
|738-0635 Shid. Bolt (8 H.P.) - ... © 192 15655 . | Rope l-.landle Bracket'r
738-0636 Shid. Bolt (10 & 11 H.P) * ‘93| 7120267 - | Hex Nut 5/16-18 Thd.*t
15604 - Seat Support & Frame Brkt.; | - |94 | 736-0119 * - | L-Wash. 5/16" 1.D.*t
0 {710-0621 Hex Bolt 5/16:18 x-.50" Lg.* 951 7320257 : Switch Springt
155 710-0289 Hex Bolt 1%-20 x .50" Lg.* 196 | 726-0211 - Palnut Lug 5/16-18
(462—-Red Flake)

*For faster service obtain standard nuts, . boltS and washers ,

focally. If these items cannot be obtained locally, order by
* part number and size as shown on parts list. .

i[‘hécoil Qggr’g Mkodels Only.

27

e

Y

When ordering parts, if color or finish is important use the ap-
_ propriate color code shown above. (e.g Red Flakc Finish—

11836 (462).)



. Models 502, 504, 506, 512, 514, 516 and 518

TO:ENGINE - \

<N o
N

- ‘\_\

Yo &
100 g

—_

’




et i, b

Models 502, 504, 506, 512, 514, 516 and 518

w PARTS LIST FOR MODELS 502, 504, 506, 512, 514, 516 AND 518 RIDING MOWER
F. COLOR NEW | REF, LOR
No.| NG, | CODE DESCRIPTION PART| NO.| M. | CODE DESCRIPTION PART
1 | 736-0242 #Beclg-\cl\)lash. .345" 1.D. x .88" 55 | 710-0789 C-Sﬁigk AB S-Tap Scr. #8 x
2 { 7100776 Hex Wash. Hd. AB-Tap Scr -56 | 726-0206 Push-in Nut #10
Va x 62" Lg. 57 | 736-0329 L-Wash. 4" 1.D.*
3 | 7200187 Ball Knob .60 | 732-0420 Spring Switch
: 4 | 732-0437 Compression Spring . 61 {710-0395 Hex Bolt 5/16-18 x 2.25" Lg."*
5 | 736-0119 L-Wash. 5/16” 1.D.* 62 | 747-0430 Upper Shift Lever
6 |712-0267 Hex Nut 5/16-18 Thd.* 63 | 747-0394 Speed Control Rod (Style A)
7 | 747-0427 Brake Locking Rod (Style A) 747-0451 Speed Control Rod (Style B)
747-0450 Brake Locking Rod (Style B) 65 | 750-0333 Spacer .501” I.D. x .750"
g8 | 715-0124 Spring Pin Spir. 5/32" Dia. ) . O.D.x.775
x .62" Lg. | 66 | 754-0241 - “V”-Belt 5/8" L x 35" Lg.
9 | 720-0165 Gear Shift Knob 67 | 717-0473 Variable Speed Pulley Ass’y.
10 | 747-0424 Speed Control Lever 68 | 754-0240 “V*”-Belt 65/8" L x 38" Lg.
11 | 710-0323 Truss Mach. Scr. 5/16-18 x 69 | 710-0786 Hex Bolt -13 x 4.0" Lg.”
75" Lg.* 70 | 710-0258 . Hex Boit %4-20 x .62" Lg.”
12 | 736-0253 Bell-Wash. .505" 1.D. x 1 .00” 71 | 15624 Shift Lever Support
13 | 731-0493 Cap , 72 17120116 Hex Ins. L-Nut 3/8-24 Thd.
4 | 7410139 Ball Brg. .50" 1.D. x 1.38" 74 | 756-0390 5/8" V-Pulley 6.0 O.D.
15581 Index Bracket : 75 | 756-0116 “V"”-Belt Idler.3.06" O.D.
) 6 | 750-0516 Spacer .50" 1.D. x .69" O.D. 76 732'-0436 Extension Spnng 99" 0 D. x
S x138"|_g . T b 80!]_9 SR LY
17 | 736-0100 Fl-wash. .50" I.D. x 1.25" 77 710-0314 Hex: Bolt 7/16-20 x 1 0" Lg.*
cL 0.D, (Style A) 78 | 736-0171 L-Wash. 7/16" L.D.*
736-0154 FI Wash, 12" 1.D. x 1.50" O.D. 79 1 756-0391 Engine Pulley
= oo - (Style B) - 80 | 738-0921 L-Wash. 27 L.D.*
18 | 735-0219 Rubber Wash. .50" 1.D. X 81 | 710-0352 Hex.Bolt ¥4-20 x..75" Lg.*
. 1257 O.D.. 82 |732-0303 Brake Retum Ext. Spnng '
19 | 7140115 Cotter Pin 1/8'x 1.00" Lg.” % BRI £:3:18% Lg. :
20 |736-0275 Fl-Wash. .344" |.D. x .688" 83 | 732-0308 Extension Spring :
21 {15582 {Speed Control Lever Brkt. 84 | 712-0206 Hex Nut%:13.Thd.*
- Ass'y. ' 85 | 7110676 - | Torque Rod 3.8357 Lg
22 | 7110677 Ferrule—Engagement 86 | 748-0294 Flange Bearirig .378
25 | 15562 Clutch-Brake Pedal Ass'’ y _ 87 | 736-0187 Fl-Wash..6407%.1.D. x 1 24°
26 | 747-0431 Brake Rod - ‘ 88 { 7140114 _ . .| Sq. Key. ¥4 %X 2.00" Lg
29 | 7140104 Intern. Cotter Pin 5/16" D|a : 89 | 15569 ° - - < Idler-Bracket Ass'y. . :.
32 | 15659 Shift Lever Brkt. ' . 90 | 736-0283 Thmsl Wash. .635' 1.D. x
134 | 7320369 Spring .+ v - ol BCLIEN £:3.50%0. D
36 | 15637 Shift Lever Ass’ Yy, 91 | 734-0255 All‘ Valve::%: * ¢
7 |726-0106 Cap Speed Nut %" Rod . . 92 115585 .1 - Adler Bracket Assy
. Rear Wheel Rim Only . |93 | 7470422 - | Clutch Rod.: *, ¥
’ 7100627  |Hex L-Bolt 5/16-24 x - 75 Lg 1:94 | 735-0196 Foot Pad; &/ cie ’
41 . " |Rear Wheel Ass’y. Comp.: 100 - 15588 Mounting Bmket Vanable v
42 |714-0470 Cot-Pin1/8" Dia. x 1 25 okt J:Speed Pulley 4: ..
143 | 7320389 Ext. Spring .75" 0.0. 17 0", | 101 15642 . N Weld Scor.: Brkt.Assy :
las | 7470821 . |shiftRod: - . - =¥ 1 _|102 [15897 ; « | Front Seat Bracket = N
. |46 |7170775 - [Transaxie Comp.. s:1 1103 736-0284‘ =y Thrust Wash. -385” 1. D. x ‘
147 710-0136 Hex Bolt: ¥4-20.x 1. 75" Lg WE POy - B3.50%.0.D0 L
|51 | 15552 . Transaxle Support Ass'y.: 104 711-0747 S Belt\Guard. Pin %' Dia. x
152 7100180 Hex Bolt 3/8-24 x .76" Lg.* L 01168 Lg.s e T
153 | 15564 Torque Rod Bracket 105 15623 -1 Upper Engine Belt G 4 ,
54 | 712-0287 Hex Nut 1%4:20.Thd.* 106 | 714-0111. . . | Cotter Pin 3/32".Dia. x .75"Lg.]|
r , o q"REAR WHEEL CHART . " S
4~ e o icx 8.80 . - 156 x 6.0 il - 13 x 5.0
Wheel Assembly Comp. 734-0591 734-0524 7340523 -
~ Tire Only 7340275 7340427 7340298
Rim Only 734-0594 734-0521 :




5_1_6 and 518

, 512, 514,

506

Models 502, 504,

H *




 TModels 502 504 & 506 only o
ttModels 512, 514, 516 & 518 only.

| o
PARTS LIST FOR MODELS 502, 504 506, 512 514,
516 AND 518 RIDING MOWER
| |rer.| particoLor NEW
NG | S| Cooe DESCRIPTION PART|NO. | 'NO. | CODE DESCRIPTION pART
1 | 731-0220 Steering Wheel Cap 33 | 712-0241 Hex Nut 3/8-24 Thd.*
2 | 7120267 Hex Nut 5/16-18 Thd.* 34 | 7360119 L-Wash. 5/16” I.D.*
3 1736-0242 Bell-Wash. .345" I.D. x .88" 35 | 7120267 Hex Nut 5/16-18 Thd.*
0.D.. 38 | 723-0156 Ball Joint Ass’y. 3/8-24 Thd.
4 |731-0219 Steering Wheel Ass’y. 39 | 714-0115 Cotter Pin 1/8" Dia. x 1.00"
5 1738-0537 Steering Shaftt Lg."t
6 | 750-0568 Steering Tube Spacer . 40 | 747-0417 Steering Tie Rod
(Chrome)t » 141 | 15616 Front Axle Ass'y.—R.H.
7 | 7310651 Steering Tube Spacert 15617 Front Axle Ass'y.—L.H. (Not
8 |736-0187 Fl-Wash. .640" |I. D x 1.25"7 Shown)
0.D.1 42 1741-0313 Flange Bearing .632”" I.D.
9 | 741-0225 Hex Flange Bearmgt 43 - Front Wheel Ass’y. Comp.
10 | 16613 Pivot Bar Bracket 44 « Front Wheel Rim Only
11 | 710-0118 Hex Bolt 5/16-18 x .75" Lg."” 46 | 7140470 Cotter Pin 1/8" Dia. x 1.25"
15614 Steering Gear Support Brkt. ‘ - Lg.r
710-0776 Hex Wash. Hd. AB-Tap Scr. 47 | 7140115 Cotter Pin 1/8” Dia. x 1.00"
% x 62" Lg. Lg.”
15608 Steering Gear Cover 48 | 736-0300 Fl-Wash. 385" I.D. x .87"
741.0225 Hex Flange Bearing _ o 0.D. -
736-0285 Fl-gvla)s;\. .640" 1.D. x 1.62" 49 | 736-0156 FI-(\S\Igsh 635" I D x 1.12"
738-0541 Shoulder Spacer .622 Dia. x | 50 | 741-0225 Hex Flange. Bearin o
: - 218 - ’ 52 | 736-0156 Fl-Wash. 635" ID x 1.127
18 | 748-0290 Steering Pinion Gear ER EUNOA QDS
19 | 736-0320 Fl-Wash. :385" I.D. x 1 38" 53 | 15610 Pivot Bar Ass'y
0.D. : - | 54 (| 7260159 Speed'Nut 58" 1.D.
20 | 710-0502 Hex Wash. Hd. Self- Tap Scr 55 115613 - | Pivot Bar Bracket
3/8-16 x 1.25" Lg. ’ 56 15694 Bracket Reinforcement—— ’
21 | 736-0275 Fl ‘Wash. ,.34" I.D. x 68” RH.- f
: 0.D.- 57 710-0776 . Hex Wash. Hd. AB-Tap Scr.
22 [ 7120123 Hex Nut 5/16 24 Thd.* co Ry M x 827 1.g. -
23 | 710-0191 Hex Bolt 3/8-24 x 1 25" Lg. -~ 158 726—0154 ‘ Cable Tie**i s i -
(Grade 5)" : 159 } 15562 : - | Clutch-Brake Pedal Ass y. o
24 | 736-0320 Fl-Wash. 385" I.D. x 1. QB 5160 710-0118. - Hex Bolt 6/16-18 x.75" Lg.* :
0.D.- . 161 {18699 .. ' | - Bracket Relnfomement—LH
25 | 712-0241 Hex Nut 3/8-24 Thd.* - {62 | 7100118 Hex Bolt:5/16:18 x .75" Lg.*
26 | 736-0169 L-Wash. 3/8” 1.D." 1 |63:] 7110222 Battery Hold Down Rod**.."
27 | 717-0472 Steering Gear Segment | . |64.]7120113 Wing Nut.Solid. %-20 Thd.**
28 | 738-0541 Shoulder Spacer .622” Dia X |65 | 7310708 Battery' Hold Down Cover“
4 . .218 66 | 725-0514 — | 12V Battery**. ...
‘9 710-0689 Hex Bolt (Nylon) V2-13 X 75" - '|67 | 734-1002 - Chrome Hub’Cap (Optional)
N . Lg. 168 .| 731-0484 Plastic Hub Cap (Optional)
130 | 736-0160 FI-Wash. 530" 1.D. x .930" 69 | 16042 Steering Shaft Ass'y.it
i ‘ 0.b: o , 70 736-0187 .Fl-Wash 627 1. D x 1.50"
31 | 712-0206 Hex Nut ¥2-13 Thd.* R ‘0.D.11
* |32 [ 736-0105 Be(l)l-\ll)Vash 385" 1. D x 88" e ,750-0532 Spacer (Plastlc)ﬁ
. . (462—-Red Flake) L

When ordering barta, if qolor orﬂnish is important use the ap-

propriate.color code shown 2above. (6.g. Bed Flake Finish—
**Electric Start Models only. ﬂw/ﬁ’(/ ' 11836 (462)) S X
0 <FRONT WHEEL CHART e ,
Description 11x40 /4 | 10.5x4.0 5 105x35
1 Wheel Assembly Comp 734-1044 734-1184 T 7341000
- Tire Only . 7340770 7341186 . | T —
o Rim Only 734-1042 734-1183 _ S
. Bearing: ... .. - 7410313 7410313 ;T 7410313 -
Air Valve e 734-0255 734-0255 e .
_Grease FittlnL 737-0146 737-0146 T -




-~

o

" Models 502, 504, 506; 512, 514, 516 and 518
SO $4A\ @/? o /

" SINGLE SPEED TRANSAXL
MODEL 747-0775A




Models 502, 504, 506, 512, 514, 516 and 518

PARTS LIST FOR

SINGLE SPEED TRANSAXLE 717-0775A

REF.| PART [REF. | PART|COLOR
No.| NoO. c‘%&n DESCRIPTION Nﬂ% NO. NO. | CODE DESCRIPTION ;‘E_;_vr_
1 |714-0129 #4 Hi-Pro Key 3/32 x 5/8” Dia. 33 |736-0188 Fl-Wash. .760" 1.D. x 1.49"
y 2 [716-0115 Snap Ring .625" Shaft 0.D. :
3 | 7100854 Hex Bolt 1-20 x 1.76” Lg.* 34 |717-0761 Lower Housing
. 4 | 710-0809 Hex Bolt %-20 x 1.25" Lg 35 |750-0555 Spacer .53” 0.D. x 3/8" Lg.
5 | 7170764 Upper Housing 36 |[736-0329 L-Wash. %" 1.D.*
6 | 710-0889 Hex Fi-Bolt ¥4-20 x .88" Lg.” 37 |710-0886 Hex Bolt 14-20 x 1.50" Lg.
7 |712-0287 Hex Nut ¥4-20 Thd.* . (Grade 5) .
8 | 717-0634 input Shaft 38 17120335 Castle Nut 5/16-24 Thd.
9 (7210178 Square Seal 5/8” 1.D. 39 |736-0159 Fl-Wash. .344" |.D. x .875"
10 | 736-0335 Thrust Washer 5/8” 1.D. x 0.D.
1.25" O.D. 40 7170772 Actuating Arm
11 | 717-0633 Pinion Input 14T 41 7170679 Brake Yoke
12 | 716-0108 Retaining Ring 7/16" Ext. 42 7170682 Puck Plate
13 | 717-0768 Drive Shaft 43 (717-0678 Brake Puck
14 | 741-0336 Flange Brg. 5/8" 1.D. x 3" 44 7530395 Axle L.H. Kit N
Lg.* 45 (7170677 Brake Disc
15 b Fl-Wash. (See Below) 46 |{741-0337 Flange Bearing 5/8" I.D. x
66 | 717-0757 Bevel Gear 42T .- 15M16".Lg. ,
717-0667 Clutch Collar 47 17140161 Woodruff Key 3/16 x 5/8 HT
18 | 717-0674 Miter Gear 15T 48 (7170754 Shift:Fork-Ass’y. '
19 | 716-0142 Snap Ring 49 ,1741-0862 Bail Detent ;250' Dia.
120 | 717-0690 Thrust Bearing " I D. x 1 0" 50 [732-0863 Spring-Detent
o 0.D.* 51 17140169 #9 Hi-Pro Key 3116' X %"
2t 710-0862 Pan Head Scr. %-20 x .50" R Dia. HT -
i ~ Lg. w/Patch . 52 1741-0335 Needle Brg 5/8" I.D. x 2"
122 753-0394 Axle R.H. Kit Nz e Lg. : ‘
423 | 741-0340 Sleeve Bearing 3" I. D.x | 637(710-0855 Hex Bolt %-20 x 1.00° Lg. '
o -1.0".Lg. 54 1736-0336 Fi-Wash. 5/8” 1.D. x .030
i 124 | 7210179 Oil Seal %" |.D. 54A |736-0337 Fl-Wash. 5/87.1.D. x .040
125 | 7410339 Flange Bearing %" |. D X 166 [741-0343 Actuating Pin 5/16” Dia.
i L - 15/16" Lg. 56 |710-0886 Hex:Bolt.14-20 X 1.50" Lg.
1 126 | 736-0188 Fl-Wash. .760" 1.D. x 1 49" R R T ui(Grade 5) ©
B LS o .1 0.D.. et 57 170767 Differential Gear 72T Ass’ y.
: §27 | 717-0673 CrossShaft -7 o o I . wiBearing 1 N
! ikog | 7170777 Differential Housling Ass y 58 1717-0681 Sq Hd. Bolt 5!16-24 Thd
3529 i Part of Ref. 28 : 59 1544013 Cotter Pin 3/32" Dia. x .50"
£il:30 | 717-0687 Miter Gear I S s KO
{131 | 716-0144 Retaining Ring = [737:0148 Grease—Shell (10 oz.)
i ;\"Ref No. 15 736-0349 Fl-Wash 5/8' I D x 1 0‘ 0 D. x .029" Thk.
i 736-0336 Fl-Wash. 5/8” I.D. x 1.0” 8 g x .030” Thk.
- 0”

736-0337 Fl-Wash. 5/8" ID x1

S T .

D.D. x .040" Thk.




Models 502 and 512
(Recoil Start)

8

~< Mo
Screw Head on
Spring Side w/Dimple

1

rr~ N N T T b
¥

Reverse -
Spring
Switch ‘;
S Green o Green _‘
a, (_“_ »‘:‘,.. GRS P - 'ﬂm e PR Green - "f‘f“”"]r{"".g‘ ryeng e o — e
o g 1¢ ‘l' L e DRSS e e
) \i/ Recoil ' .
' ‘ 2 o 15
v f 12 Clutch
" Yeliow Switch
Engi " — g
=nane 1§ Yellow
Mag. .t A
v Yellow
.‘. l . £ ,?'_'7"i F 16
7 ~ 5 we—s- “ Chute Deflector PTO
= 1V lswitech Switch
‘ oo N ‘
PARTS LIST FOR ELECTRICAL SYSTEM- -
RIDING MOWER MODELS 502 AND 512 i
AR R :w T CLE e B -
rer.| pamt|cotor] .’ 7 nbe NEW
No.| No, [copE | " - uescmPthN ‘ "|PART .
1| 725-0269 Safety Switch -
2 | 725-0464 Key Switch iy v
3 | 732-0420 Spring Switch
5+ 725-0765 Wire Lead ' "
. 7 17310652 Convoluted Conduit 247 Lg.
-8 | 7120121 Hex Nut‘#10-24
9 | 7100425 Truss Mach: Scr. #10-24 x .62
10 | 736-0338 Fiber Washer
11 | 7320257 Spring Switch
12 | 725-0201 tgnition Key -
15 | 7250268 Safety Switch
16 | 7250819 Safety Switch -
— 725-08@3 Wi{e ﬂamess



Models 504 506 514, 516 and 518

’(Electrlc St’a,rt)

A 4

Ground
to Frame

A}
Red
6
Red
Yeliow

- 36" REAR DISCHARGE DECK RN
o Yellow T AT PSRN, (RS
T e f 17*! .\ AN ;
. 14 - 15**“;':.. 16 e
: 30" REAR EISCHQRGE DECK | |
| g’ S Yellow :
14

.| - PART{.COLOR .
- NO. CODE

“lpaRy -

#1:°1 | 725-0514.:(%. | Batteryiif
#.2 | 725-0267 . . . ]
3| 7250771 | Solenoidit: # R

t4 | 732-0420 - | Spring: ‘Switch (Reverse
& | 725-0268 Safety:Switch &=
17250424 .| Electric:Wire::
7250819 = | Safety.Switch-135%

8 |726-0927 "ElectricaWireé'-J13.5 Lg
9 | 7250976 - °

1 726-1037
4] 725-1001 '
7 | 7250765

18 7250269 . |Safety Switch.
w [ 7250861 : Wire Hamess

Safgty».Switeh (Deck)
- | Ground.Wire :
?abﬁeceptacle g
i |Wire! Lead 12" Lg.
Ground: Wire P

.-.-o g i oo

IEE

| 7310852 - - -




PARTS INFORMATION

JWER EQUIPMENT PARTS AND SERVICE
irts and service arc available through the authorized service
‘s listed below. Ali orders should specify the model number of
yer unit, part numbe: s, description of parts and the quantity of
1ch part required. ]

OTE: If any parts are found to be missing or defective upon assembly of this unit, write to advise the factory so

that immediate replacement can be made.

Gamble Dist,, Inc. .............:WestEndAvem.

’ FLEE1E TV L {.{T

The purpose of warranty is t rotect the customer fr
time of manufacture, it d \Wprovide for the unlimit
sibility of the customer. minufacturer cannot gasuine 7es
the manufacturer's faylt, it’

CLAIMS AGAINST THE MANUFACTURER'S WJ\RRANT\'3
INCLUDES:, .y ﬂgwm i s
1. :Replacement of Mlning Parts onnew equrpment.

‘BRIGGS AND STRATTON, TECUMSEH AND PEERLESS PARTS

AND SERVICE

Briggs & Stratton, Tecumseh and Peerless parts and 8 ..
should be handled by your nearest authorized engine service’

Check the yellow pages of your telephone directory und
listing Engines—Gasoline, Briggs &
Lauson.

CARROLL

A the;manutagturers respanaibility; w@rm

Stratton or Tecumseh

er the

LABAMA BIRMINGHAM OHIO o
Auto Electric & Carburetor Co. ... 2625 4th Ave. S. ......35233 Stebe's Mid-State Mower Supply .'Box 366, 71 High St.. . .43112
RKANSAS NORTH LITTLE ROCK CLEVELAND )
Sunon s Lawn Mower Sk\op ...... 5301 Roundtop Drive Bleckrie,InC. .......ccvvniiin.. ~7900 Lorain Ave. . ... .. 44102
{Box368,Rt.4 ........ 72117 WADSWORTH
ALIFORNIA PORTERVILLE NationalCentral ............... 687 SevilleRd. ....... 44281
B =111 1> TV 1 J G =75 North D Street .. ... 93257 YOUNGSTOWN
‘OLORADO : . DENVER Burton SupplyCo..........LL... 1301 Logan Ave.
Spitzer Industrial Products Co ., 6601 N. o Box929 ............. 44501
L < + WashingtonSt. ...... 80229 OKLAHOMA MUSKOGEE
LORIDA i 0 JACKSONVILLE Victory Motors, Inc. ... ...l 805S.Cherokee . ... .. 74401
Radco Distributors ...... PRV 909 Vlctor St. OREGON "~ PORTLAND
I EA ............ 32207 Kenton Supply Co. ... ov...e. 8216 N. Denver Ave. . . .97217
- HIAL H PENNSYLVANIA - HARRISBURG
SmallEng.Dist.............. ... 17995 W, 26th Court. ...33016 EECO InC. ... oo el “84021N.6thSt. ....... 17110
{EQRGIA ) EAST POIN PHILADELPHIA .
East Point Cycle & Key Inc....... 2834 Church St. ......30344 Thompson Rubber Co eieony.. 622224 N Fifth St.. ... 19120 3
LLINOIS ""LYONS ) ' PITTSBURGH - an |
KeenEdgeCo.......cvunen ....%}p6150gdenAve. ... 60534 aluenynyc P X,11126 ankstown Rd ,“\
JDIANA . ELKHAR‘{ 3 B : ) T e gq%x%w&l B
Parts & Sales Inc Ceeveeeee.. . 22101 Industrial Pkwy 46516‘. e’ rankR berts &Sonsw' 4 e D Sl 15767 -
OWA ' DUBUQUE ~ ~* n A R RS A LT 0T g SCRANTON G Dt e %
Power Lawn & Garden Equnp .y 25514),F. Kennedy . 52001 Rl "Scranton Auto lgmtion Co. .Lx"%1133-35 quming Ave 18509 :
OUISIANA . : NEW ORLEANS * : VT TENNESSEE T T Tl I KNOXVILLE A
Suhren EngineCo. ............. 8330 Earhart Bivd. ... .70118 Master Repanr Service% .......... « 2000 Western Ave. . . .. 37921
#ARYLAND TAKOMA PARK - . : ' MEMPHIS ikt '
CenterSupplyCo...ovvvinnnen.. 6867 New Hampshire : g Amoucan Sales & Service. Inc. ... 3035-43 Bellbrook ~....38116
. Ave. . .........20912 TEXAS & W p Sl o
- AASSACHUSETTS - SPRINGFIELD ‘ s Mgrr Brothers, Inc. ............. - 423 E* Jofferson . . ... 75203
Morton B. CollingCo. . .......... 300 Birnie Ave. ....... 01107 v 2 FORT.WORTH . o,
AHICHIGAN : LANS!NG WOodson Sales Corp. cage e s BT Bakgr Bivd. T
Lorenz ServiceCo. ..........w.- . 2500 S. Pennsylvania . .48910 :: Lo Hwy. 10 .......ovn.e. 76118 :
: MOUNT CLEMENS . - - ’ : , : .nous'rou o ;
Power Equrpmenr Dlst ........ . 1:340 Hubbard . ........ 48043 Bullard Supply Co o f: ........ 2409 CommerceSt. .. .77003
WNNESOTA - " HOPKINS . 77~ SAN'ANTONIO - D
Hance Dnsmbutmg inc. ......... 420 Excelsior Ave. W. .55343 Engme House_ Inc ....... J* ...... ., 8610 Botts Lane .
MISSISSIPPL” BILOXI S e .. .P.O,Box 17867 ....... 78217
Biloxi Sales & Service,Inc........ 606 Caillavet St. ...... 39533 UTAH AT ey o~ BOUNT!FULN ) .
MISSOURI KANSAS CITY X ‘ Powered Products ........
Auromouve Equip. Service ..... . 3117 Holmes St, ... ... 64109 VIRGINIA " ASHLANQ sk i
ST. JOSEPH L VRBICOMD. ... .. i i 7101 Cedar Ridge Dr. . .. 23005
Ross—F razer Supply Co. ........ 8th and Monterey ..... 64503 WASHINGTON sgxrn_g £ :
ST. LOUIS - - Equip. Northwest . ... 1410 14thAve. ....... 98122
Henzler IAC. v eeerernneerinanes 2015 Lemay Ferry Rd 63 Hn,‘rou £ 7
NEW JERSEY BELLMAWR ‘N-MadisonSt. . .
Lawnmower Partsinc. ...... . UTI7Creek A, . ... GOLbSBORO e
MEW MEXICO ALBUQUERQUE o 4518 gest. ..
Spitzer Eng. & PartsCo. . ......wx + 1028 Third Avg N W "'GREENSBORO R,
NEW YORK ‘CARTHAGE‘ i i .G



